19154 PARTS LIST 2 | 1/2* NPT STRAIGHT FITTINGS
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 1| 3 1/2* X 3 HUMP HOSE 4 | 1/4'-20 TRUSS HEAD SCREWS
PART NI 19154 1 | VOLANT FILTER BOX LID 4 | 1/4"-20 BOLTS 4 | 1/4" RUBBER WASHERS

1 | VOLANT AIR DUCT 2 | 3/8” BOLTS 2 | STAINLESS STEEL SCREWS
INSTALLATION INSTRUCTIONS
1 | VOLANT FILTER BOX ADAPTER | 6 | 1/4* WASHERS 1 | MAF SENSOR GASKET
WWW. VOLANT.COM 1 | RAM FILTER W/CLAMP 2 | 3/8" WASHERS 1 | VOLANT BRACKET
TECH SUPPORT: (909) 476—-72P25 | 4| #0956 cLaMPs 4 | 174" LOCK WASHERS 1 | RUBBER BUMPER
1| 3 1/2° X 3" SLEEVE 2 | 3/8" LOCK WASHERS 1 | VOLANT WATER RESERVOIR
THROTTLE NOTE: REMOVE AND REUSE
#056 — BODY EXISTING RADIATOR CAP
cLap [———1TD VIOLANT WATER AND PREEXISING STOCK
RESERVIOIR L MOUNTING BOLTS.
3 1/2* X 3* TOP VIEW —
SLEEVE
#056
CLaMp D
@ 174" NUTS
(@ 174 LOCK WASHERS | S~ _O—RUBBER BUMPER iﬁ
(@) 1/4* WASHERS OVERFLOW HOSE - -
@ 1/4*-20 BOLTS |vn_n___ | I=a Il I}
0O . .
VOLANT = ° % me wwm: ,.\_.“_,”_w_.__Amm,,\w»m_._mmm
AIR DUCT -
@) 3/8' BOLTS
| IS
MAF SENSOR =——
GASKET J
FACTORY
MAF SENSOR
= I
(@ STAINLESS [ | l o
STEEL SCREWS 010
FILTER
BOX LID
#056 #056 HM | 0 (4> 1/4"-20 TRUSS HEAD SCREWS
CLAMP CLAMP —. (4 1/4” RUBBER WASHERS

HUMP HOSE FILTER BOX
ADAPTER

e

(2> 1/4" WASHERS
(2> 174" LOCK WASHERS
(2> 1/4"-20 BOLTS

(2> 1/2" NPT STRAIGHT FITTINGS

3 1/2* X 3* VIOLANT FILTER BOX LID

SIDE VIEW



